U-120M  20mm AN JLkH> 5 —/BELT SANDER

40

39
ﬁ/ 38

37

64

How to change the angle of Tension Bar (Idle Pulley Ass'y) part no. 5

<SeiRAEONE>

T-LEMEDTZAE

DIRECTION OF SLANT (1)

A

Just screw clockwise.
P

T RIERDD
J/ (BFEHEY)

~

[Step 2]

Spread moderately witha | Tx
flat-blade screwdriver, etc. L

RAFRARSIN-%T
EEICESS

F-LE@ATZAE
DIRECTION OF SLANT (2)

{ [Step1]

Oy xvEEDS
(REEEHEY)

Unscrew anticlockwise.

& FE/PARTS LIST 2210-1.
Ir;\;i:’ex 5% /Code T4 Description /Efﬁd EAf

1 12001 | 7ARILT—1)—Assy Idle Pulley Ass'y 1 5,136
4 12004 | ZARLT—)—+v Tk Idle Pulley Shaft 1 960
5 12005 |Foiavii— Tension Bar 1 9,600
B6A 12006A |6FF Uk Hex.Nut 1 150
7 12007 RILE Bolt 1 150
8 12008 Zbhws—EY Stopper Pin 1 504
10 12010 |Foiav ATy Tension Spring 1 624
11 12011 H—KAssy Guard Ass'y 1 7,896
12 7400 6AINATARILE Cap Screw M5x30 1 120
13 12013 A ANHIN— Dust Cover 1 504
14 12014 a— Shoe 1 984
15 4733 FETyv— Flat Washer M5 1 60
16 12016 |6 FHRILE Cap Screw M5x10 2 100
17 12017 | RbyiR—RTYo 5 Stopper Spring 1 156
18 12018 RAbhwi— Stopper 1 960
19 12019 | RFYLTEY Spring Pin @3x12 1 70
20 4518 6ATUTARILE Cap Screw M6x10 1 110
21 12021 |24 H—TL—Fk Finger Plate 1 2,496
22 12022 | RYLEHRR—H— Anti-Slip Spacer 1 504
23 4244 F+FRFSRNRD Screw M4x6 1 90
24 7202 FETyv— Flat Washer M4 1 100
25 12025 RJLA— Belt Cover 1 972
26 12026  |ffiY+l Decorative Screw M4x8 1 210
27 12027 |6FAF vk Hex Nut M10 1 156
28 12028 |KSA4TT—1)— Drive Pulley 1 3,708
29 11024M | RF— Housing 110 1 9,600
30 3256 R7PY45 Ball Bearing 6000ZZ 1 864
31 11026 |7AvkIL—k Front End Plate 1 3,096
32 11027 AR—H— Spacer 1 252
33 12033 o—4— Rotor 1 4,428
34 11029 | /\SLILF— Parallel Key 1 384
35 11030 N—> Vane 5 220
36 11031 |24 — Cylinder 1 6,120
37 11032 YxrFL—k Rear End Plate 1 2,448
38 3464 R7PY45 Ball Bearing 60822 1 720
39 11034 o-)yv4g O-Ring 1 156
40 11035 | Fyw Cap 1 1,896
41 11036M |L/N— Throttle Lever 1 816
42 2491 AT TEY Spring pin ©®3x20 1 60
43 11038A | /NILTRF— Valve Body 1 732
44 11039 o-yvy O-Ring S-11.2 1 110
45 2508 O-) 4 O-Ring P-9 1 60
46 11041A NIV TRTF—L Valve stem 1 624
47 2510 o-)yv4 O-Ring P-3 1 60
48 11043 |[/NILTRTYUY Valve spring 1 180
49 11044 L¥alLs— Regulator 1 624
50 3323 o-yv4 0O-Ring P-7 2 70
51 1433 | RFvIULy Snap Ring STW-8 1 100
52 11047 XI75— Muffler 1 216
53 11048M  HERH/— Exhaust Diffuser 1 636
54 11049M |42 LybTvivy Air Inlet Bushing 1 1,008
55 11050 |RT—Hh/3— Housing Cover 1 720
60 11054A O-Y 24 0O-Ring 1 110
63 11056 LYY Gum Ring 1 180
64 5000NPT |H75 Coupler PM1/4-NPT 1 420
100 | 120058A Friav/\—Fybk Tension Bar_KIT No1-7 1SET 15,840

(PEGKHBERET HENHYFET)

*Parts may be changed with/without notice.




